5313

125A

Hx— (V7)) 724#7 COVER (REAR)

00000 O 0 O MENU BACK

EQUI PMENT

0O 0O O NEXT

Re| BRES ITEE Bzl & <t W A5 #% g =
NO. PART NO. PART NAME Q’'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |5313 1251 000 [hin'— COVER 1
2 | K110 0108 016 [Fi Ik BOLT 17 [M8x 16(4T)
3 [ 3659 1361 000 |NFUyan LOCK 2
4 | A222 0103 010[#53%%° SCREW 8 [M3x10
5 [5316 1255 000 |[hin'— COVER 1 NO.9200324 ~
5 | 5313 1261 000 [hn'— COVER 1 ~N0.9200323
6 |[5316 1261 000 |[hn'— COVER 1 N0.9200324 ~
6 | 5313 1264 000 [Hin'— COVER 1 ~N0.9200323
7 | 5313 1268 000 |hn'— COVER 1
8 | 5313 1271 000 [7'549k BRACKET 1
9 | K710 0110 020 |Fi’Jbb BOLT 4 |M10x20(7T)
10 | 5313 1275 000 [hn'— COVER 1
11 | K814 0108 050 [Fi' Lk BOLT 1 |M8 x 50(8T)
12 [ 5313 1281 000 |hn'— COVER 1
13 | 5313 1285 000 [17°F/—5— INSULATOR 1
14 | 5313 1287 000 [hn'— COVER 1
15 | 5313 1287 500 [hn — COVER 1
16 [ 5313 1288 500 |hn'— COVER 1
17 | F301 0108 000 [F+yb NUT 4 |ms8
18 [ 5313 1291 500 |1Jv% LINK 1
19 | 0350 0140 818 |PW WASHER 6 [8x18x16
20 [A351 0108 002 |UFyk NUT 4 |m8
21 [ 0050 2108 083 |[95v7° CLAMP 1 [L80
22 | F300 0103 001 [FFyk NUT 8 |M3
23 [K710 0108 012 |[Fi ILb BOLT 1 [M8x1207T)
CM220 —13— 10/07/27



0 0O O PAGE BACK

5313

00000 O O O MENU BACK

125A H3— (U7) 73I#%7 COVER (REAR)

EQUI PMENT

RH| HRES FIEREZE Y] Ex%| & <t oW A5 #% ik =
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
24 | 5313 1292 000 {hn'— COVER 1
25 | 0350 0140 618 [PW WASHER 2 [6x18%1.6
26 | K700 0106 014 [Fi'ILb BOLT 2 [M6x14(7T)

27 | 5313 1293 000 [¥+y7° CAP 2
28 | 5313 1291 600 ()% LINK 1
29 | 5313 1291 700 |7°L—F PLATE 1
30 | A252 0180 020|F5A3%Y" SCREW 2 [M8x20
31 | 5313 1294 000 [k 4 TRIM 1
32 |5313 1284 000 [17°}/—5— INSULATOR 1
CM220 —14— 10/07/27




	NEXT: 
	PAGE　BACK: 
	MENU BACK: 


